
JAPAN INTERNATIONAL COOPERATION AGENCY

TEC INTERNATIONAL CO., LTD.
NIPPON KOEI CO., LTD.

NJS CONSULTANTS CO., LTD.

PREPARATORY SURVEY
FOR

GREATER YANGON
WATER SUPPLY IMPROVEMENT PROJECT

(PHASE II)

FINAL REPORT

THE REPUBLIC OF THE UNION OF MYANMAR
YANGON CITY DEVELOPMENT COMMITTEE (YCDC)

FEBRUARY 2017

1R

JR（先）

17-030





JAPAN INTERNATIONAL COOPERATION AGENCY

TEC INTERNATIONAL CO., LTD.
NIPPON KOEI CO., LTD.

NJS CONSULTANTS CO., LTD.

PREPARATORY SURVEY
FOR

GREATER YANGON
WATER SUPPLY IMPROVEMENT PROJECT

(PHASE II)

FINAL REPORT

THE REPUBLIC OF THE UNION OF MYANMAR
YANGON CITY DEVELOPMENT COMMITTEE (YCDC)

FEBRUARY 2017



Foreign Exchange Rate 

1 USD = 109.2 JPY  
1 USD = 1183.0 Kyat 
[...]
River in case of low water level in Kokkowa River.  

Table 4-9  Outline of Intake Gate 

No Facility Specification Quantity 
Target In future 

1 Intake Gate  W 1500 mm x H 1500 mm of Square Gate with Screen 6 units - 
2 Flap Gate W 1500 mm x H 1500 mm  6 units - 
Source: JICA Study Team 

4.3.5 Pre-sedimentation Pond 
Pre-sedimentation pond is planned between intake gates and lift PS to improve raw water quality. This 
facility will reduce consumption of high-cost coagulant.  

As measures against the high-water level in Kokkowa River, the top level of dam body for 
pre-sedimentation pond is set to +7.10 m as equivalent to the MoAI embankment level.  

Since the target of this plan is only 66 MGD of total volume 154 MGD by the 3rd Stage, increasing the 
number of pre-sedimentation pond should be reviewed according to area available for these facilities 
in the future. For this purpose, bypass pipe of dia. 1800 mm RC is to be installed between intake gates 
and pit of lift pumps.  

The result of water quality test of SS indicates that about 20 cm of sediment will accumulate at the 
bottom of pond in one year. YCDC backhoes will dredge mud at the bottom during dry season when 
water level is low. Before starting the dredging work, a bypass pipe will be used for WTP and 
pre-sedimentation pond will be emptied. Therefore, the slope for heavy machines is to be installed in 
the pond. 

【Design conditions】
Design flow:   66 MGD 
Average velocity of pond: 2 - 7 mm/s < 20 - 70 mm/s as the velocity which does not 

cause settled sand to float again, as Japanese guidelines 
Retention time in case of High turbidity and the highest water level:   

     About 64 hrs > 48 hrs  



Preparatory Survey for Greater Yangon Water Supply  
Improvement Project (Phase II)  FINAL REPORT 

4-26 

Retention time in case of Average water level: About 40 hrs  
Retention time in case of the lowest water level: About 20 hrs > 12 hrs  

【Design】
Surface Area:  100,000 m2

Mud Pocket:  0.5 m Height (Not including effective depth) 
HWL:  +5.88 m (+15.0’), Effective depth 8.12 m (excluding Mud pocket) →
Storage volume = 812,000 m3

MWL:  +2.81 m (+9.2’), Effective depth 5.05 m →Storage volume =505,000 m3

LWL:  +0.30 m (+1.0’), Effective depth 2.54 m →Storage volume =254,000 m3

Bottom Level: -2.74 m (-9.0’): LWL+0.3 m - Effective depth 2.54 m - Mud pocket 0.5 m 
Top Level:  +7.10 m > Level of MoAI embankment +7.00 m 
Accessories: Bypass pipe; dia. 1800 mm and Slope for heavy machines.  

4.3.6 Lift Pumping Equipment 
The lift pump equipment consists of auto screen, lift gate and lift pump (see the Table 4-10). The 
screen will be installed to prevent fallen leaves or garbage entry into the receiving well.  

(1) Lift Gate 
Fluctuation in the water level of Kokkowa River is large, and in order to withdraw surface water of 
low turbidity (see the Photo 4-5), two or more inflow gates are planned. Here, if maximum water level 
fluctuation is 5.6 m, and opening is 1.5 m in height, the number of gates is three tiers (5.6 m / 1.5 m = 
3.7≒3). The lift gates are respectively installed in zigzag alignment as shown in the following Figure. 
Motor operated gates are employed for easy operation. However, for design of gates operation, the 
water level data of Kokkowa River with frequency of at least 5-minute interval is required. Therefore, 
water level data shall be collected during the detailed design stage. The automatic water level 
measuring instrument, which uses computer is effective for this kind of data collection.  

Source: JICA Study Team 
Figure 4-16  Layout Planning of Lift Pump Gates 



Preparatory Survey for Greater Yangon Water Supply  
Improvement Project (Phase II)  FINAL REPORT 

4-27 

(2) Auto Screen 
A screen is to be installed in order to protect the pump from inflowing trash. The height of this 
equipment is 9 m, and since manual operation is difficult, automatic type is adopted.  

(3) Lift Pump 
5 lift pumps (3 duty and 2 standby) will be installed. Each duty pump should send raw water to the 
corresponding attached receiving well one-to-one in order to make easy operation of each of the 
3-trains (sedimentation-filter-clear water tank). Standby pumps should be able to send raw water not 
only to its corresponding receiving well but also to another well by switching valves, whenever 
required.  

Because water level fluctuation in the pre-sedimentation pond is large, horizontal double suction 
volute pump with variable-frequency drive (VFD) is selected considering the following key points 
and the Table 4-11 and 4-12;  

Horizontal double suction volute pump has high efficiency. 
Horizontal double suction volute pump is widely used at existing WTPs and Pump Stations in 
Yangon city and operators of YCDC are skillful in maintenance of this type of pumps.   
VFD can follow fluctuation in the water level, and thereby power costs can be reduced.  

Table 4-10  Outline of Lift Pump Equipment 

No. Facility Specification Quantity 
Duty Standby 

1 Motor operated Lift Gate for 
HWL W 1500 mm x H 1500 mm 2 units - 

2 Motor operated Lift Gate for 
MWL W 1500 mm x H 1500 mm 2 units - 

3 Motor operated Lift Gate for 
LWL W 1500 mm x H 1500 mm 2 units - 

4 Auto Screen Auto Fine Screen 2 units - 

5 Lift Pump Double suction volute pump with VFD 
67 m3/min x H 18 m x Approx. 300 kW 3 units 2 unit 

6 Water gauge in the pre-pond Ultrasonic type for pump control 1 unit 1 unit 
Source: JICA Study Team 



Preparatory Survey for Greater Yangon Water Supply  
Improvement Project (Phase II)  FINAL REPORT 

4-28 

Table 4-11  Comparison of Lift Pump 
Volute Pump Mixed Flow Pump Axial Flow Pump 

Appearances 
Double Suction Horizontal shaft type 

Single Suction Vertical shaft type 

Horizontal shaft type 

Vertical shaft type 

Horizontal shaft type 

Vertical shaft type 
Pump Weight Heavy Medium   Light ◎

Required Area for 
Installation Large Less than Volute Pump ◎ Almost same as Mixed Flow Pump ◎

Pump Head 
Horizontal shaft: 10-150 m ◎ Horizontal shaft: 2.5-15 m × Horizontal shaft: 6 m or less × 

Vertical shaft: 10-200 m ◎ Vertical shaft: 4-60 m ◎ Vertical shaft: 8 m or less × 

Pump Efficiency High efficiency in a wide range of 
water discharge ◎ Slightly lower than Volute Pump   Slightly lower than Mixed Flow Pump

Shaft Power Low in a region of a small water 
discharge 

Constant in a wide range of water 
discharge ◎

Shutoff power is more than twice as 
large as that of rated value 

Suction Performance High ◎ Slightly lower   Low 

Operational Range Wide ◎
Narrower than Volute Pump, 
Wider than Axial Flow Pump 

Narrow 
(Approx. 140% or less than designed 
pump head) 

Experiences in Yangon Many ◎ Little Little 
Overall ◎  × 
Source: JICA Study Team 



Preparatory Survey for Greater Yangon Water Supply  
Improvement Project (Phase II)  FINAL REPORT 

4-29 

Table 4-12  Methods of Pump Operation Control 
Speed Control (VFD) Valve Control Number of Operating Pumps Control 

Outline Q’= N’/N x Q 
H’= (N’/N)2 x H 
L’= (N’/N)3 x L 
*N, N’ : Revolution speed 

The discharge quantity should be controlled 
by the changing revolution speed of motor.

Q’= Q 
H’= H – KQ2

L’= L 
*K : Coefficient based on valve opening 

The discharge quantity should be controlled 
by changing the valve opening.

Q’= n x Q 
H’= H 
*n : Number of operating pumps 

The discharge quantity should be controlled 
by the number of operating pumps.

Advantage 

Continuous flow setting is possible. 
Power cost will be saved. 
Pump will be operated effectively. 
To cope with the variation of water level is 
possible. 

Continuous flow setting is possible. 
Operation is simple. 
Equipment cost will be small. 
To cope with the variation of water level is 
possible. 

Special devices are not required. 
Operation is simple. 
The risk distribution will be possible by 
increasing pump number. 

Disadvantage 
Equipment cost will be slightly expensive.
Required area for installation of the related 
equipment will increase. 

Power cost will be wasteful. 
Vibration and noise will occur. 
In case that the valve-outlet pressure is 
low, cavitation will occur. 

Continuous flow setting is impossible. 
To cope with the variation of water level is 
impossible. 

Running Cost* 1.0   1.4 - (relation condition is different) - 
Overall ◎ △
* Numbers show comparative number assuming Speed Control as 1.0.  
Source: JICA Study Team 

H P 
P’ H’ 

N min-1

N’ min-1

Q’ Q 

H’ 
H P 

P’ 

Q 

H P 
P’ 

Q 

n=1 

Q’ 

n=2 n=3 



Preparatory Survey for G
reater Yangon W

ater Supply 
 

Im
provem

ent Project (Phase II) 
 

FIN
AL REPO

RT 

4-30 



Preparatory Survey for G
reater Yangon W

ater Supply 
 

Im
provem

ent Project (Phase II) 
 

FIN
AL REPO

RT 

4-31 



Preparatory Survey for G
reater Yangon W

ater Supply 
 

Im
provem

ent Project (Phase II) 
 

FIN
AL REPO

RT 

4-32 



Preparatory Survey for G
reater Yangon W

ater Supply 
 

Im
provem

ent Project (Phase II) 
 

FIN
AL REPO

RT 

4-33 



Preparatory Survey for G
reater Yangon W

ater Supply 
 

Im
provem

ent Project (Phase II) 
 

FIN
AL REPO

RT 

4-34 



Preparatory Survey for Greater Yangon Water Supply  
Improvement Project (Phase II)  FINAL REPORT 

4-35 

4.4 Treatment Facility 

4.4.1 Proposed Facilities for WTP 
Summary of the proposed facilities are shown in Table below and calculation sheet is attached as 
Appendix-5. 

Table 4-13  Summary of The Proposed Facilities for WTP
Facility Size per unit Total 

 Design Capacity : 63MGD 
1 Receiving Well  W 4.5 m x L 4.5 m x H 6.0 m 3 
2 Rapid Mixing Basin W 4.5 m x L 4.5 m x H 5.1 m 3 
3 Flocculation Basin Average W 1.08 m x L 145.2 m x H 4.35 m 3 
4 Sedimentation Basin W 24.2 m x L 31.1 m x H 4.0 m 

Tube settler of dimension W 23.9 m x L 24.4 m 
6 

5 Filter W 9.5 m x L 12.0 m 24 
6 Clear Water Reservoir W 25.0 m x L 30.0 m x H 5.5 m = Vol. 4,125m3 3 
7 Wash Water Drainage Basin W 12.0 m x L 12.0 m x effective depth 3.0 m 3 
8 Sludge Basin W 12.0 m x L 12.0 m x effective depth 3.0 m 3 
9 Sludge Thickener Diameter 12.0 m x effective depth 1.5m 3 
10 Sun Drying Bed 15.0 m x 18.0 m = Area 270 m2 9 
11 Chemical Dosing  3 
12 Sub Power Station Facilities  1 
13 Administration Facilities  1 
Source: JICA Study Team 

4.4.2 Treatment Process 
Soluble components such as odor, color, organic, inorganic substances and by-products of disinfection, 
and insoluble components such as turbidity, algae and microorganism are to be removed in treatment 
process. Process of “Coagulation – Sedimentation – Filtration” is generally used for treating surface 
water with higher turbidity. This treatment process is employed for the Nyaunghnapin WTP, judging 
from the raw water quality analysis. This process has been adopted in other WTPs in Yangon.  

The type of chemicals to be used and their dosing rates will be decided based on “jar tests” during the 
detailed design stage. For planning purpose, ACH (PAC) as a coagulant is considered. Sodium 
hypochlorite is recommended for disinfection in water distribution networks. In addition, three steps 
of chlorine injection in treatment process is planned to remove iron/manganese in case if 
concentration of these elements are high or coagulation process is not able to remove these elements 
effectively. The following is the treatment process adopted for Kokkowa WTP.   



Preparatory Survey for Greater Yangon Water Supply  
Improvement Project (Phase II)  FINAL REPORT 

4-36 

Kokkowa River Intake Gate Pre-Sedimentation Pond 

Receiving Well 
Mixing Well

Flocculation Basin 
Sedimentation Basin

Pre-Chlorine Injection 
Coagulation Injection 

Rapid Sand 
Filter

Clear Water 
Reservoir (Tank)

Intermediate-Chlorine Post-Chlorine Injection 

Transmission  
Pump

Sludge Treatment 
Process

Lift Pump 

Source: JICA Study Team 
Figure 4-17  Treatment Process

4.4.3 Receiving Well cum Rapid Mixing Basin 
The raw water is to be conveyed from pre-sedimentation pond to receiving well. Receiving well cum 
rapid mixing basin is attached to sedimentation basin. Chlorine (as pre-chlorination) and coagulant 
(ACH) shall be injected and mixing shall be carried out in the receiving well. 

Rapid mixing will be made utilizing turbulent flow energy by mechanical mixing because reliable 
mixture is required for water with high turbidity (the turbidity of water remains high although it is 
reduced significantly by passing it through pre-sedimentation pond).  

However, since Myanmar has few suppliers of such equipment, if equipment breaks down, repair will 
require long time. Therefore, hydraulic jump for rapid mixing is also adopted between rapid mixing 
basin and flocculation basin in consideration of occurrence of any mechanical trouble. In addition, it 
is installed with the main purpose of flow rate measurement by overflow weir.  

【Design conditions】
Retention time (more than 1- 5 minutes as Japanese guidelines)  

Receiving well: 1.8 minutes 
Rapid mixing basin: 1.8 minutes 

【Design】
Receiving well:   W 4.5 m x L 4.5 m x H 6.0 m x 3 nos., RC Structure 
Rapid mixing well:  W 4.5 m x L 4.5 m x H 5.1 m x 3 nos., RC Structure 
Accessories:  Flash mixer, Overflow weir, ACH/Chlorine injection point  

The following Table shows comparison for selecting rapid mixing method.  



Preparatory Survey for Greater Yangon Water Supply  
Improvement Project (Phase II)  FINAL REPORT 

4-37 

Table 4-14  Coagulant Mixing Method 

Hydraulic Jump Pump Mixing Mechanical Mixing 

Structure 

Mixing Effect Large due to large water falling ◎ Flexible due to change of water 
circulation volume 

◎ Flexible due to change of impeller rotation 
speed 

◎ 

Effect by Flow 
Volume 
Change  

Agitation Index will change △ Agitation Index will slightly change ○ Agitation Index will be constant. ◎ 

Operation and 
Maintenance 

Easy due to no mechanical 
parts. 

◎ Needs operation and maintenance of 
mechanical parts. 

△ Needs operation and maintenance of 
mechanical parts. 

△ 

Required 
Motive Power 1.5 △ 1.4 ○ 1.0 ◎ 

Required Area Small ◎ Large (Need Pump Room) △ Small ◎ 

Initial Cost* 0.1 ◎ 1.6 △ 1.0 ○ 

Operation 
Cost* 1.5 △ 1.4 ○ 1.0 ◎ 

Experiences Large ◎ Small △ Large ◎ 

Overall ○ △ 

Reliable mixture is required for high turbidity and 
Advantage of running cost 

◎ 
* Numbers show comparative number assuming mechanical mixing method which has been used widely in Japan, as 1.0. 
Source: JICA Study Team 

Raw water

Pump

Treated 
water

Treated 
water

Raw 
water

Motor



Preparatory Survey for Greater Yangon Water Supply  
Improvement Project (Phase II)  FINAL REPORT 

4-38 

4.4.4 Flocculation Basin and Sedimentation Basin 
(1) Flocculation Basin 
Micro flocs will be produced after injection and rapid mixing of coagulants with raw water. These 
micro flocs need to be developed into large ones so as to settle down effectively in sedimentation 
basin. Flocculation basin is planned for this development after rapid mixing basin and before 
sedimentation basin.  

Of the mechanical and non-mechanical flocculation methods, non-mechanical one is employed in this 
WTP. Horizontal and vertical zigzag flow flocculation method is adopted in which water after rapid 
mixing is guided to the flocculation basin from bottom.   

【Design conditions】
Retention time: 20.5 minutes (more than 20~40 minutes as per Japanese Guidelines) 

【Design】
Dimension: Average W 1.08 m x L 145.2 m x H 4.35 m x 3 nos., RC Structure 
Mixing method: Horizontal and vertical zigzag flow 
Accessories: Up-and down weir  

【Selection reasons (see Table 4-16)】 
Since Myanmar has few suppliers of plant equipment, mechanical employment has a high risk 
at the time of trouble.  
Low initial cost 
Low operation cost compared to mechanical type when enough water drop is possible  

(2) Sedimentation Basin 
Large flocs formed in flocculation basin are settled in sedimentation basin. In general, sedimentation 
basin is categorized as three main types: horizontal-flow basin, horizontal-flow basins with inclined 
plate or tube settler, and high-speed accelerator (flocculent settling basin).   